i

COMPACT TRACTORS , S -
226 PI.N. 14048500 AND AFTER ‘ ™. :
446 PI.N. 14041700 AND AFTER . | o Sl : § e
448 PIN. 14044240 AND AFTER - 3 : : :

Parts Catalog No. 8-2752 ’ ' _ . /_—._\_

NOTE: This catalog replaces - ‘ . ALPHABETICAL INDEX - | -
catalog 8-2751 ' .

- 1 g :
S - ® < ENGINE SECTION . : Ct
" 8-90-RP-600-445 , ) : - S .
o ..  Page Grid . Page Grid
* AirFilter ................. ... 17-23  B6-B12 Exhaust'System ............. .. 31 Cé
. Baffles and Shields . . . .. [ 27-29 C2-C4 Fan....... .. ccuiiiiiiiaan.. 35 C10
\ Battery . ........ .. ... . ....... 69-75 F2-F8 Flywheel, Engine.,............. B5-11"AB-A14
Camshaft ............. .. e 5-11 AB-A14 Fuel System ........... -.%.... 17-25 B6-B14
Carburetor ...............: oo 1723 B6-B12 Governor . ..... ... ... ... ... 27 cz2
Choke and Throttle . . ... ........ 25 B14 Housing, Blower .. ... .......... 27 c2
Clutch, PTO . ....... ... ...... " '35 Ci0 OilPump ......n..... . ...... 15 B4
Crankshaft .. ... ... ........... 5-11 A8-A14 OilSump .................... 15 B4
Electrical System .. ... B 87-77 E14F10 Piston and Connecting Rods . .. ... 5-11 AB-A1A
Engine Block . . . ........ ...... 7-13  AI0-B2 StarterMotor .. ............. .. 67 . E14
BASIC TRACTOR SECTION
Page Grid _ Page Grid
Axle, Front . . ... ... ... ... . ... 43 D4  Instruments .. ... .. PSR 69-75 F2-F8
Axle, Rear ............ FP 63 E10 J17 Hydraulic PTO ... ... ... .... 99-101 A4-A6_
Baffles and Heat Shields : ... ... .. 27-29 C2-C4 J26 Three Point Hiteh . ... ... ... 87-88 (G6-G8
Brakes ... 47 D8 K8 Wheel Weights .. ..... .. . .. 93 G12
Clutch Assembly, PTO .....,.... 33-356 CB-C10 K10 Wheel Weights ...... ... .. 83 @12
Control, Speed .. .............. 55 » E2 K18 Counterweight Brackets . . . . . : g5 G14
Decals ...................... 79-85 - F12-G4 K22 Sleeve Hitch .. ......... . 91 G10
, Electrical System .. ............ 67-77 E14-F10 K24 Sieeve Hitch . . ... ST . 91 G10
Fenders ..................... 41 D2 L7 Holding Valve . ......... .o 105 Al10
CFrame . ... oo 37-39 C12-C14 L1171 Weight Kit .. ....... ... A 101 AB
. Grille ............ e e e 37-39 C12-C14 L17 Hydraulic PTO Kit ... ... ... 99-101 A4-A6
Hitch .. .. ...... .. .. ......... 59 ’ E6 L19, M19, N19 Flow Control Kit . 103 AB
Hood ...... .. ... ... ........ 37-39° C12-Ci4 L29PTO............ e e - 107 A12’
Hydraulic System . ............. 49-61 D10-E8 Lift, Implement, Hydraulic . . . . . .. 65 £12
Coupling, Pump Drive .. ... .. S 57 E4 M3 Holding Valve'. .. ... .. .. 7 105 A0 .
: Heat Exchanger .. ... ......... 49-51 D10-D12 N9 Holding Valve ... .. .-... .. 1056 A10
: - Hoses, Lines and Fittings . . ... .. 49-51 D10-D12 MI17, N17 Hydraulic PTO ... ... . a7 A2
: Motor, Hydraulic Drive . . ., ... .. 53 D14 PTO Linkage . ... . .......... .. 33 cs
° . ‘ Pump ... ... L 57 . E4 Seat, Operator's ............... 41 D2
) Reservoir . .................. 49-51 D10-D12 Steeriig Wheel and Gear .. . . ... .. -45 . D8
“Valve, Hydraulic ...........[.  59-61 EG-EE8 ToolBox......... ..... ..... . 41 D2
T F27 Three Point Hitch Adapter .. .. 89 G8 Transmission..... .. .. e , 63 E10
Ht3 WeightBox . .............. 95 . G114 Wheels, Front'and Rear .. .. .. L 47 D8




LR

2 . o o GENFRAL INFORMATION

. é s " .
INDEX * PARTS QRDERS
There is an index at the front ané rear of this catalog: All_orders must inciuqe the following information:,
The front index is an alphabetical index of the major- 1. Correct part number. — e
grayps or assemblies. e ——m T I

T 2. Complete description of part or componeant. .
The rear index is a numerical lndex of the part nurnbers . ) . A
and pages on which these numbers are shown. - . " 3. Total quantity of each part or component.
ILLUSTRATION ' - 4. Product model number. /

e ' . -
' -
Each illustration in this catalog shows a group of parts All necessary product identification numbers.
or compenents. These parts and components are . o .
aligned approximately as the parts and components on Method for sending the parts. e
your machine, Each part and component in an illustra- ‘ T . ) .

]

‘@ AT

tion has a reference number. These reference nuinbers 7. Complete and correct address. - .
. are in a list on the page opposite of the illustration. ' . ‘ .
Next to the reference number is the part number, CATALOG REVISIONS T
.« description and required quanity of the part shown in . _ :
' the |llustrat|0n N As the product changes, new pages will be available

) . for your catalog. A notice will be issued.
UAR - “Use as required” indicates that the part .
quantity is variahle. . , IMPORTANT: Put all revisions into the catalog as

soon as possible.

NSS - “Not sold separately’” indicates that the part is
only available as & component of an assembly or the.
-part must be purchased locally. If the part is an
assembly companent, the description will be indented
under the assembly description in the parts list.

RIGHT HAND AND LEFT HAND .
IDENTIFICATION o —

The words right hand (RH} and left hand (LH} as used
in this catalog indicate the direction while you are in

O7L - "Obtain locally” - . - the aperator's seat in the normal operating position.

** - “Footnotes” are added to a part number when
more information- is needed for identification. They

only relate to the part numbers indicated. - .
- . An assembly can have many components. The comn-

ponents of an assembly are indicated by an indented
description. The quantity for an indented part is the
total needed for that caomplete assembly. See the

INDENTED DESCRIPTIONS

example.
REF. PART NO. DESCRIPTION . REQ'D
C 55159 CYLINDER ASSY -rearsteering. .. .....cooivineennenn.s e 1 - -
28 C 56208 SOCKET ASSY -rearcylinder...........ovvvneeininnnn.. SR 1
29 C ' 55966 PLUG - adjusting, socket@ssy .. ... oveenvnnnnnn... DU 1.
. 30 C 55957 SEAT - socket ball . . . ... R el 2
N —t. 3 C 56210 SPRING-S0CKet ... ... .covuieiiieiniiiiin., e TR
32 c 56209 SEAT-socketspring ........ ... i R 1
- 33 G 45175 CLAMP ASSY - SOCKBTaSSY + ... oo e 1
- 16- 836 BOLT - /2" x2-1/4"N.F.hex ............... e e 1
34 ' 1,32- 104 PIN - cotter, 3716 "X 3" ... o 1
1 55889 STUD - ball, socket & cylinder. . ... . ... e e 2
- 36 /13 410 BOLT - 1/47 x5/8" N.Co heX - o oo 4
, 37 / 92+ 4 LOCK WASHER - 1/4” SAE .. .. . e e 4 ~
;-;;
. /
I L4 {f .

L]

MODEL 226, 446 AND 448 COMPACT TRACTORS -

PRODUCT IDENTIFICATION NUMBERS ‘

b

)

TRACTOR MODEL AND P.I.N.

ENGINE MODEL, SERIAL AND
c— SPECIFICATION NUMBERS
-
NOTE: In this catalog there are references to “serial
numbers. To order the correct part use these
o serial numbers as a guide.

*No Longar Availablg
Use C33403 Short Black

TRACTOR MODEL ENGINE MObEL

226 before S/N 14071775 NSS*

ONAN B43M-GAO16

446 before S/N 14074175 SPEC. NO. 36224

1

NSS*
ONAN B48M-GAO18

448 hefore S/N 14075830
T SPEC. NO. 3631A

226 S/N 14071775 and after ' C2a286 )
. ONAN B43M-GAD16 .
S/N 14074175 and af .

445 S/N 14074175 and after SPEC. NO. 4183C

P
.- |- commr

448 S/N 14075830 and after ONAN B48M-GAO18 . .

SPEC. NO. 4184A 4




a ‘-,‘ ’ ’ S " . -I
T : ) PAINT - T . 8 : . ' | — g .
! - - - - .
:, - - - » K L I L g N - ) )
Ly o R . b Y | '
' — ") ' . - - ! ’ N
REF.  PART NO. DESCRIPTION ) v : ' REQ'D . , — , ' ) ’
1 C 28849 BLACK - semi - gloss, 12 oz spray (2 percarton} ............ A 1 A ,.-‘ " ’ .
2 C 28850 BLACK - semi - gloss, quart (2 per carton) . ..... ... ... im .. 1 - ‘ .
3 C 28851 BLACK - semi - gloss, heat resistgnt, 12 oz spray (2 per carton) . ... ... 1 7 g i .
4 C _ 28484 ." POWER RED - gloss, 12 oz spraﬁl per carton) ........ e 1 . _ ;
5 C 28485 POWER RED - glpss, quart (‘aner CAMEON) . . . . 1 - : ’ L ’ , -
6 C 30870 SILVER-g 120z spray{2 percarton) .. ... .............. ... o . ' " "
7 C 31643 POWER REDFglpss, 1 oztouch up, (1'doz. percarton) ............. 1 ' ‘ . - LA
. . , - - I P .
. ; ' o
i
\ hd u
' '
. S |
L
' |
I |
‘ |
| Il Equi t C
. Ingersoll Equipment Co., Inc.
. . . | ‘ . - c ]
- " J,H_,—-—— -
| TR
— - -




4 . I ‘ ' ’ _ !

— .. - gt

s -y
i . REF. PART NO.
R | 126- 13
2 " , 20223
. 3 24326
i a 211- 216
5 C 24843
‘B C 20226
7 . ~c 22261"
8 C 20229
9 126 9
10 C . 23304
11 C 20233
12 C 24931
' 12 C 24932
12 C 24933
12 C 24934
12 C 24935
, 13 C 29972
14 c 20241
15 C 29739
15 C 24938
15 C 24939
15 C 24940
15 C 24941
16 C 29750
16 C 29751
16 C 20204
16 . C 20205
16 C 25383
L 16- C 25384
: 16 C 25385
16 C 25386
5 17 C 25774
N 18 C 25775
3 19 ‘C 20216
- 20 C 20303
21 C 32463
22 13- 321
23 C 28315
24 . C 20218
25 C 20219
26 C 22500
26 C 32420
- 27 182- 547
L o — 28 C 24325
A T T . Co 29 C 22262
31 ‘C 22264 -

! - 2 Printed in u.giA.

- B £ _ BT >

MODEL 226, 446 'AND 448 COMPACT TRACTORS

~ (ORIGINAL) PISTON,. CRANKSHAFT FLYWHEEL AND C.AMSHAFT

Alsg See Searvics Short Block

DESCRIPTION ¥

KEY - woodruffc3116” x 5/8” (4.76 x 19.05 mm)} flywheel mounting . . ..
RING - camshaft® c*;er 5 5
CUP -governor. . .o s o oo e e, S
BALL - governor 9/16" .................... N e e e
FLYWHEEL - eggine fincludes ring gear and magnet rmg} .............

GEAR -ring, flywheel.. . .............% . . ... ... ... P
GEAR ASSEMBLY - camshaft (inciudes |tems 30 and 3 ...

WASHER - thrust, camshaft gear ...... ... . ... .. ... . .. .. ... ‘

KEY - woodruff 1/8" x 1/2" (0.13 x 12.7 mml .................. .
CAMSHAFT -{includes C20233 pin) . . . .. e
PIN - camshaftcenter . ............. . o

PISTON AND PIN - standard (includes item 14) ... . .. e I

PISTON AND PIN - 005” {0.13 mm} oversize (includes item 14).1. . ... ..
PISTON AND PIM.- 010" (0.25 mm) oversize (includes item 14) - .. ... .
PISTON AND PIN - 020" (0.51 mm) oversize {includes item 14) , ... ...
PISTON AND PIN 030" {0.76 mm) oversize {includes item 14) .. ... ..

) RETAINER plston 570 Y e

RING SET - piston (standard) ......... e e e
RING SET - piston .005Y {0.13 mm) oversize . .....................
RING SET - plston 010" {0.25 mm) oversize . . . . .. e e e e
RING SET - puston L0207 (0BT mmloversize. . .......... ... ... ...
RING SET - piston .030"" (0.76 mm) oversize .....................
CONNECTING/ROD ASSEMBLY - {standard) includes item 17 and 18
(226, 448) ;. . .. . e e e e
CONNECTING ROD ASSEMBLY - .010"" {0.25 mm) undersii% (226, 446) .
CONNECTING ROD ASSEMBLY - .020" {0.51 mm) undereize (226, 446) .

' CONNECTING ROD ASSEMBLY - .030’* (0.76 mm) unders‘tze (226, 446} .

CONNECTING ROD ASSEMBLY - (standard) 448 . . ... ...%..........
CONNECTING ROD ASSEMBLY - 010" {0.25 mm) undB!SIZB {448) .....
CONNECTING ROD ASSEMBLY - .020" {0.51 mm) ‘undersize (448) ... ..
CONNECTING ROD ASSEMBLY -.030'’ (0.78 mm) undersize I443V .....
BOLT - connecting.rod 5/18" special N.F. . ... ... .. ... ....<......
NUT - lock, connecting rod 5/16"" N.F. { .......

SCREEN - flywhee! . . ... ....... ... ... ... ...... P o

WASHER - 7/16” flywheslmounting . . . .................... H
LOCK WASHER - 77168 .. . ... ............. e e e
BOLT - 7/16"" x 4’ N.C. hex, flywheel mounting ............... e
KEY - SQUARE 1/4"* x 2'" (6.35 x 50.8 mm), rear crankshaft .. ... ....
RETAINER - crankshaft gear . .. .. e e
WASHER - retaining, crankshaft gear . ... ........................
CRANKSHAFT - engine (226, 446} . .. ..................c.cuuu..
CRANKSHAFT -engine (448) . /.. ... ............... e
SCREW - locking 1/4” x /2" NC. hex .. ............... ... ... ..
HUB - governor Cup . .. ... .ottt
GEAR - crankshaft . ... ... e e e

N
>

~

e NWE oo s e s B ARNRNNNRRBRN NRNNNROBNNRBRONN - S = oo -

August 1980



N

t ‘ - : ‘ : ' . . o ' ‘ ' A i -

T
e ) : . e T
. - 8 i .o ) v - . MODEL 226, 446 AND 448 COMPACT TRACTORS 7 ,/.'
4 . oA Iy Nm .. * M ! .
) . ‘ . . \ ' ' - . . .\. \ o . A K
) s . : ﬁ (ORIGINAL) ENGINE BLOCK AND ATTACHING PARTS
‘ roo ‘ . : ‘ : {To order complete engine see page'l)
{also see service short block) \
: A ‘ REF. PART. NO. DESCRIPTION  » : ’ ' . REQ'D
LY 1 " NSS BLOCK ASSEMBLY - gylinder, standard bore (see ref 1
2 41-- 26 PLUG - camshaft, expansion ................ 1
3 C. 20256 SHIM - rear bearing plate .005 {043 mm) ..... : UAR
4 13- - 208 .~“BOLT-3/8" x1-1/4"NC hex................. . 5
5 C 22618 BEARING - crankshaft, rear (standard) ............7. ... e 1
6 C 20267 WASHER - thrust, crankshaft bearing . .. ... .. { ‘ 2
- 7 C 20268 GASKET - bearing plate . . ............... e e e e e 1
8 Cc 20269 PLATE - beating (does not include bearings) . ... .. T SN 1
"9 C - 202_70\ BEARING - camshaft 3/4’' {service partis 5/16"") .. .. ............. 2
10 C 20271 ' SEAL - bearing plate ........... e -1
1 C 20272 . PIN-mainbearingstop . ......................... DN 4
12 192- 21 LOCK WASHER - 3/8' bearingplate ............... e 5
13 C 24946 TUBE -oil, crankcase. ... ....................... e 1
14 CcC 20287 INSERT - valve seat, intake ... ........ ... ... . .. .0 .'uiuiiiinenin -2
15 . C 29974 INSERT - valve seat, exhaust . . . . .. .. .. ... ... .. .. 2
16 C 20292 GUIDE - valve .. . i i e e e e e 4
17 C 20295 BEARING - crankshaft front (standard) .. ... ... ... ... ... ... ...... 1
18 C 20302 GASKET -valve guide, intake . . .. ........ ... ... 2
19 NSS * BLOCK ASSEMBLY - short {226 and 446} (includes: cylinder and crankcase,
- all bearings, crankshaft, camshaft, timing gear, governor gear case,
connecting rods, pistons, piston rings, valves, oil pump and
breather tube) . .. ... .. ... . e t
19 NSS* BLOCK ASSEMBLY - short (448) (includes: cylinder and crankcase, all
bearings, crankshaft, camshaft, timing gear, governor gear case, connecting
: rods, pistons, piston rings, valves, oil pump and breather tubs) . . . . ... 1
20 C " 20243 SPRING -breathervalve ... ........ .. ... ... 1
21 C 20244 VALVE-breather .............. ... ..... e e . 1
22 C 20245 BAFFLE - breather............ e e e e e e, 1
23 7 195 2010 WASHER - V4™ L e e e e o1
24 C 20247 WASHER-1/4"copper................... e e e . 2
25 C 20248 WASHER-516" ......... e e e T e 18
- N T 26 C 20250 COVER-valve .......................... e e 1
27 C 24948 COVER - valve {with breatherport) ........ ... .. ... .. .. ... . 1
28 C 20251 GASKET - valve cover. ... ... D e e e e e e e L. 3
29 26- 6§32 BOLT - head, 5/16" - 1B x 2" .. . ... .. i 8-
30 26- 526 BOLT - head, 5/16” - 18 x 1-5/8" . ... ... .. .. ... .. e 12
31 C 20574 WASHER - copper 3/8" ... ... ... 2
. 32 C 29979 GASKET -cgylinderhead . ... ...... .. ... .......... e 2
i 33 c 243949 HEAD - - LH. NO. 2 . e e e e e 1
34 £ 24950 HEAD-RH.No. 1 ........... R 1
36 C 22619 BEARING - crankshaft, rear .002"* (0.05 mm) undersize . .. ........ L 1
36 C 22620 BEARING - crankshaft, rear, .010"" (0.25 mm) undersize . . . .. ... ... ... 1
36 C 22621  BEARING - crankshaft, rear .020” {0.51 mm) undersize . . . ... ... ... .. ) 1
37 ‘21 7 PWG-corehole ............... e P . 1
r 38 113 132 BOLT - valve cover 1/4'" x 1-3/4"" hex . ... ... ... . ... ... .. ....... 2
39 C 20617 ROTATOR - valve Spring . . . . . .. .. .. e 4
40 C 20276 TAPPET -valve (standard) . . ... .. _......... .............. T 4
*See service short block use C33403

Printed in U.S.A. . . Auguss 19980




PE|

L e {also see service short black)
- REF.— —PART NO.--— DESCRIPTION- -~ — R
- 40 C 20471 TAPPET - valve .002"" (0.05.mm)oversize ................... ... .
40 C 20277  TAPPET - valve - .005"" (0.13 mm) oversize . .............. R
41, C 29754 VALVE-intake....,....... et e e Tae T
42 C 29755 VALVE-exhaust .................... P
43 C 29975 INSERT - valve seat, exhaust .002" {0.05 mm) oversize . ............
43 C 29976  INSERT - valve seat, exhaust .005" (0.13 mm) oversize . . . ... . .. . .. ..
43 C 29977  INSERT - valve seat, exhaust .010’* (0.25 mm) oversize . . .- . . . . . . ..
43 C 29978  INSERT - valve seat, exhaust .025'" (0.64 mm) oversize . .. . . ... . .. ..
44 C 20288 . INSERT - valve seat, intake .002" {0.05 mm) oversize .......,......
44 C 20289  INSERT - valve seat, intake .005"" {0.13 mm) oversize ......,........
44 C 20230  INSERT - valve seat, intake .010"" {0.25 mm) oversize . .......... ...
44 C 20291  INSERT - valve seat, intake .025" {0.64 mm) oversize ........... e
45 Cc 20412* TUBE - fuel pump vacuum ................... e i e
45 C  29980** PLUG -breatherhole ©.............................. ...~
2.-46 C: 20293 SPRING ~valve................. . 5 . 0o
- 47 C. 20294 LOCK - valve and SPING . . e

48 C 20296 BEARING -:crankshaft, front .002"* (0.05 mm) undersize, . . .. CAR
48 C . 20297  BEARING - crankshaft, front .010" (0.25 mm) undersize . e
a8 C 20298 BEARING - crankshaft, front .020"' (0.5 mm) undersize. . ... ........
48 C 20299 BEARING - crankshaft, front .030" (0.76 mm) undersize . . .., .. ..... -
49 113- 204 BOLT-3/8" x 1/2" N.Cohex, ... ........ e e e e e
C 29982  KIT - gasket, carbon removal {includes: valve cover gasektsf,c‘ylinde,r head
. gaskets, and intake manifold gaskets) ... ......... P,
- C 29981 KIT - gasket, complete engine (only includes gaskets) .. .. .. M

' *Use before S/N:

**Use S/N and after:
226-14071775
446-14074175
448-14075830 )

-

MODEL 226, 446 AND 448 COMPACTA TRACTORS -

. (ORIGINAL) ENGINE BLOCK AND ATTACHING PARTS

Printed in U.S.A.

August 1990

-— —a

Mo m amOAh=S=RNNRNMNRNOMNMNORN S B



10

REF.

OO NI AR BERRWN = 2o

o000 0NDN000N0000

MODEL 226, 446 AND‘448 COMPACT TRACTORS

SERVICE SHORT BLOCK
ONAN #1 10-3424—1 6

PART NO.
24931
24932
24933

24935
29972
20241
- 29739
24938
24939
24940
24941
25383
25384
26385
25386
25774
26775
20223
24325
24326
211- 216

Printed in U.S.A.

24934

e e

PISTON, CRANKSHAFT FLYWHEEL AND CAMSHAFT

1
9

DESCRIPTION ) .

PISTON - standard {includes pm and retaining rlng) ..... e e

PISTON - .005"" (0,13 mm) oversize (includes pin and retaining ring) . . . .
+« PISTON - .010"" {0.25 mm) oversize (includes pin and retaining ring) . . . .

PISTON - .020" {0.51 mm) oversize (includes pin and retaining ring} . . . .

PISTON - .030", {.076 mm} overs:ze {includes pin and retaining nng) Cs

PIN - PIStON . . . e e e e e e T,

RING -retaining ................ [ - i’
RING SET - piston [standard) ...... .
RING SET. - piston .00%"" (0,13 mm) overslze e e e
RING SET - piston .010” {0.25 mm) oversize ... ... ...............
RING SET - piston .020"" (0.51 mm). oversize ... ... ... .. e
RING SET - piston .030" (0.76 mm} oversize . ... .........c.o.o.....
CONNECTING ROD - {standard) includes nut & bolt. .. .........:3...
CONNECTING ROD - .010°" (0.25 mm)} undersize, includes nut & bo!t ..
CONNECTING ROD - .020'% {0.51 mm) undersize, includes nut & bolt .’
CONNECTING ROD - .030"" {0.76 mm) undersue.‘:ncludes nut & bolt .. . .

BOLT - connectmg rod 5/16°" special N.F.

NUT - lock, connecting rod BT NF. Lo ST, S
RING -retaining . ......... ... ... ..o e o
HUB - governorcup . . .......... N S . o
CUP - governor . ..... e e e
BALL - governor . . . & f ..... TR e

KEY - woodruff 1/8°° x 1/2" .
CAMSHAFT - (includes pin} ........ e e
GEAR ASSEMBLY - camshaft e e e e e
WASHER -thrust ... ...... ... ...... ... .... e e e e
PIN - center . .. ...... e e
CRANKSHAFT -engine .. ..... ... 0. ... e e

.KEY - woodruff, crankshaft gear ................. L
RING - retaining - . .. ..ivoven oo, e

WASHER - special .......... O D ..

GEAR -crankshaft . ......... .. ... ... .. ... . oL

KEY - clutch 1/4” square by 3747 ... ... .77 " .. .. AT

. KEY - 1/4” x 2" special,-flywheel . ...... .. ...... . .. R
)

11

REQ'D

PANNNNNNNPRDRNAENRNNNNODN

/
!
[}
—t
/

B I T & I

August 1990

v



12

REF.
1 jg

WWNh=0Om~<oOmomou & Wm

[ R T AT T S G S T QAT QU QT ST U S U QY
CQUOUNOONNOA S PP WWL

BN PR
BW—

(X
~dh o

<

S R YRR AT AT AT TN TN
RN O LI R = O L0 00 ~d ~d ~t

£
NP

O000000N00NNONOO0000000D0000

OORO=20000-0000000000A0=200

PART NO.

C 33403

41- 26
208
20256
22618
22619
122620
22621
22622
20267
20268
20269
20270
20271
20272
24946
29974
29975
29976
29977
29978
20287
20288
20289
20290
20291
20295
20296
20297
© 20298
20299
32274
32275
21

-
@

@
n

20224
20245
20243

. 20250

* 24948
20251
20276
20471
20277
32272
32273

13- 132

32276

32277

32278

32281

95. 2010

11- 7

32282

29981

29982

O

Printed in U.S.A.

o

, 23320 -

20247

[

MODEL 226, 446 AND 448 COMPACT TRACTORS

. SERVICE SHORT BLOCK
ONAN #110-3424-16

CYLINDER BLOCK ' o

DESCRIPTION

' BLOCK ASSEMBLY - short, includes cylinder and crankcase, all bearings,

bearing plate, erankshaft, camshaft, timing gear, connecting rods, pistons,

piston rings; valves, oil pump, gear case and breather tube (does not

include gasket set) . ......... . . ... ... .. ... .. ....
PLUG -welch.......... e e e
BOLT - 3/8"-16x1-1/4" ... ............ .

-SHIM - end play, crankshaft (005} . ............. e .

BEARING - crankshaft, rear (inciudes thrust washer) {standard)
BEARING - crankshaft, rear .002"' {0.05 mm) undersize .....
BEARING - crankshaft, rear .010" (0.25 mm) undersize ... ..
BEARING - crankshaft, rear .020" (G.51 mm} undersize . . ...
BEARING - crankshaft, rear .030"" (0.76 mm) undersize .. ...
WASHER - thrust .. .......... S
GASKET - bearing plate .. ............... AN
PLATE - bearingrear. . . .. ..... ... .. ..
BEARING - camshaft 3/4'" length {service part is 5/16" length)
SEAL - oil, crankshaftrear . ... ... .. ... .. ... . ... ......

PIN - drive, bearingstop . ... ...... e e e e e .

TUBE -oil ................. e e

INSERT - valve seat, exhaust {standard) . .. ............ ... ... ...
INSERT - valve seat, exhaust .002" {0.05 mm) oversize . ........ e

INSERT - valve seat, exhaust .005" (0.13 mm) oversize
INSERT - valve seat, exhaust .010" (0.25 mm) oversize

INSERT - valve.seat, intake .025"" (0.64 mm) oversize ... ...
BEARING - crankshaft, front, flanged (standard) . .~ ... .. A

BEARING - crankshaft, front .002" (0.05 mm) Undersize. .. ..........
BEARING % crankshaft, front-. 010" {0.25 mm) undersize. . . . . . e .
BEARING -"crankshaft, front .020" {0.51 mm) undersize. ... ... ... L.

BEARING - crankshaft, front .030" {0.76 mm) undersize. . . ..
GUIDE - valve, exhaust. . . .. . .. .. ... .. ..

GUIDE - valve, intake .. .................... e
LOCK WASHER - 3/8" . . o

PIN - alignment, gear cover. . ... ... . ..... e e

‘REED - breather . . ... ... .. ..
BAFFLE - breather . . . .. .. . . . ..,

SPRING - breather ... ... ... ... . ..

LOCK -wvalveand spring . . . ... .............. e
SEAL -intake valve ... ...... ... . . ... ... ... ...,

RETAINER - valve spring . . . . .. e e

]

WASHER - 1/4"", ., . ... B e e e

WASHER - 174" copper .. ... e .

PLUG — core hole ........., e e

CAP - valve .. ... . .

........

kv v e s e s

.............

INSERT - valve seat, exhaust .025"" (0.64 mm).oversize . ............
INSERT - valve seat, intake {standard) .......... . e

. INSERT - valve seat, intake .002*" {(0.05 mm) oversize . ....... e
. INSERT - valve seat, intake .005"' (0.13 mm) oversize . ... .. ...... ..
“"INSERT - valve seat, intake .010"’ {0.25 mm) oversize ........ ce

COVER -valve . . ..
COVER - valve (with breather port} . . ... .. e e
GASKET - valve cover ., ........... e e e e
TAPPET - valve (standard) . ..., .. ... ... .. ... ... ... ... ... . .....
"TAPPET - valve 002 (0.O5S mm) oversize . .......................
TAPPET - valve .005 {0.13 mm) oversize .. ........... e
VALVE - intake. ... ... Lo e e

KIT - gasket, complete engine {does not include bearings) . . ... ... P
KIT - gasket, (carbon removalivalve grind) . ., ... . ... . ........ .....

#aaAMAhmmhmwmhhhﬁaeaaummMMaaaaamwwqwmmmwwdbaMAAMﬂdddﬂbmde

August 1990

13

REQ'D

p ol

AN

!



REF.

—_ -
- QO

wd e o s
Od R WwN

DCONDIO W=

. C
c

PART NO.~

C 29983
C 20305
C 22632

' C ' 20307

182 84
C 20309
C 20310
211~ 5
C 20312
C 20313
C 23320
C 24958
C 29984
NSS

211- 844
C 22633

C 20320
114- 200
20322

29734

C 23321

192- 21

13- 257
192- 19

<113~ 4

221- 1190
221-1377
C 20331
C 20574
C 20325
113- 120
26- 544
C 32462
113- 103
221- 1849
cC 26191
NSS

C 25389.
182- 525

- 192- 18

C - 20565
C 29985 .
131- 911

Printed in U.S.A.

' COVER ASSEMBLY - gear

"ELBOW -oildrain . .. ... ... R

WASHER - 3/8 " copper . .......... ... P

"BOLT - 5/16" x 2-3/14" ... .......... R, e

'MODEL 226, 446 AND 448 COMPACT TRACTORS 18

OIL SUMP, OIL PUMP AND GEAR €OVER

DESCRIPTION .. e : = REQ'D

.....................................

BEARING - governorshaft . . ............ A
SHAFT AND ARM ASSEMBLY - governor )
YOKE - governor shaft. . . .o ...t
SCREW - yoke retaining . ................ I Ceean
PIN - QOVernor, Cup StOp . . . . . ..ottt e e e e e
SEAL -oil, governorshaft .. ........... .. ... ... ... . . ... .. ..
BALL - governor shaft bearing . . .. ....... PR e e
SEAL -gearcover . .................. PR e e
GASKET - gear COVEr ... . .ttt it
PIN - gear cover 5/16"" x 1-1/8'""
DIPSTICK - oil level indic:ator .................................
GASKET - 0l pan . ..ot i e e e e
PLUG - oil sump 1/2*" square head fuse 221-844) . .. ........ .. ..... )
PLUG -oil sump, 1/2" sockethead ............ ... ... v .
SUMP -oil ... e e
SPRING -oitbypass . .................. e .
BOLT - oil bypass 3/8" x 1" N.C. hex ........ e P
VALVE -oilbypass. . . ........... e e e e e e
PUMP - 0il . ... e e e
INTAKE - oil pump {includes cup, screen and pipe) ... ... ... ...,
LOCK WASHER - 3/8" ... ... .. . . . . i -
BOLT - 3/8” x 2-1/2" N.C. hex . . . . . . . e i L.
LOCK WASHER - 1/4"" ... .... L [P
BOLT - 1/4" x 1" N.C.hex ............. e e, '
NIPPLE - oil drain .. .............. e

......

WASHER - 5/16'" copper . ..... e . .

KIT - gasket, oll pUMIP . . ... o e e e e,

BOLT - 6/16" x 1-3/4" . . e SN

GASKET - oil filter adapter ., .. ............ T e e
SCREW - 5/16"" - 18 x 1" ... ... .. ... . .... L
PLUG -pipe . ............ P S
FILTER = 0l .« oottt e e e e e e e )
SEAL - oil filter (no longer, avaﬂable} ............. e D .
DRAIN -oil filter . . . . ... ..... . e e
SCREW - No. 10-32 x 3/8" ... o i TP
LOCK WASHER - No. 10 . .. .. ... .. . .. e,
ADAPTER - oil filter . . ..., ., e e e e
STUD -gear cover . . ... ... ivren. e L e
NUT -8/16" -18., .. ... ... .. .. ... ...... e e

. L
P N N O S I % T - N e I e R b R i I L B
5 . 1

. - August 13990




16

REF.

CONDOHWN =

PART NO. {
C 20387
C 27507
C 29953
C 28720
C 26202
113- 121
C - 24927
192- _ 2D
113- 65
192 19
C 20396
C 23300
C 24929
C 20411
C 32376
C 29948
C 20393
13-, 1
129- 101
C 20407
C 26703
C 20399
C 20405
C 20398
C 20397
182- 525
C 22947

' Printed in U.S.A.

MODEL 226, 446 AND 448 COMPACT TRACTORS

<
CARBURETOR, AIR FILTER AND MANIFOLD

DESCRIPTION
TUBE - air intake

Use before S/N:.
226-14071775
446-14074175 °
448-14075830

CARBURETOR AND FUEL PUMP ASSEMBLY - {repairs page 21)
GASKET - carburetor mounting
MANIFOLD - engine intake
GASKET - intake manifold

.................................
.................................

LOCK WASHER - 5/16" ... .
BOLT - 1/4" x 1-3/4" N.C. hex

...............................

LOCK WASHER - /4" . ., ... ... ........ e L.

GASKET - air, cieaner mounting

HOSE - fuel pump

BRACKET - support
CAP - fuel pump
CLAMP - hose 7/16"'
FILTER - breather
SUPPORT - air cleaner

NUT - wing 1/4”
COVER - air cleaner

PRECLEANER

ELEMENT - air cleaner
HOUSING - air cleaner

L R T T T T T e L T T T T T S S

........................................

.......................................

..................................

L~

17

August 1990




L

Printed in U.S_A.

MODEL 226, 446 AND 448 COMPACT TRACTORS . .19
CARBURETOR, AIR FILTER, MANIFOLD AND FUEL PUM
Use S/N and after: :
226-14071775
446-14074175 . .
448-14075830 T e
REF. FART NO. DESCRIPTION ' REG'D
1 C 26703 "NUT-wing ....... e e e : 1
2 C 29943 COVER-aircleaner .................. PR RN 1
‘ 3 C 22581 PRECLEANER . ........ @ e e e e e e e 1
4 C 22424  ELEMENT - alr cleaner ...... e e e et .. -1
5 C 29952  ADAPTER.-- carburetor . ... .. i i e e - 1
6 C 29945 HOUSING -aircleaner . ... ... ... ittt i, - 1
N 7 187- 1036 SCREW - tapping /4 - 20 x 1/2" ... ... ... .. . ... . .. 2
S 8 182- 152 SCREW - No. 10 - 32 x 1-1/2" ... e - 3
9 195- G168  WASHER ... .. .. . e e e 3
10 C 28946  DEFLECTOR - air . ... .. . i e e e e e 1
11 C 28947 TUBE -airintake . ... ... ... ... it e e P 1
N 12 214- 252 CLAMP - 172" e 1.
13 . C 29948 FILTER -breathertube . ... .. .. .. ... .. .. .. ... .. .0.... G 1
14 C 29949 TUBE -crankcase breather'. . . . .. ... . ... ... .. .. . .. . .. . 1
15 C 29868 CARBURETOR -‘fuel (226, 446) (repairs page 23} . .. .. ............. 1
- 15 . C 29869 CARBURETOR - fuel (448) {repairspage 23) . .. .. ... ... ........... : 1
16 C 29969 GASKET - carburetor mounting ... .........oiiii i 2
17 C 29944 SEAL - 0" ring . . ... e . 1
18 C 29953 GASKET - adaptertomanifald .. .. ...... ... ... .. ... . oo 1
: 19 € 28720 MANIFOLD -intake .................... e e e 1
- _ T 20 192- 19 LOCK WASHER - 1/4” ............... e e e 2
. 21 113- 65 BOLT-1/4" - 20 x 1-3/8" . .. ... . e 2
22 . 113- 1217 BOLT-5/16" -18x 2" ... ... .. ... ... 0 ... e e e e 4
23 92- 5" LOCK WASHER - 5/16'" . . ... .. i e e e 6
24 C 26202 GASKET -manifold. . ... ... .. ... ... ... @ . . L. 2
25 C 29955 SUPPORT -aircleaner .. ... .ot it e e 1
26 113- 103 BOLT - 8/18" - 18 X 17 . . i e 2
27 131- 911 NUT-5/16"-18............ e e e 1
28 C 22369 SCREW -No. 10 - 32 x B/16" . . . .. i e e 2
29 - C 29957 "BRACKET -chokecable .................. e e 1
. 30 . - C-"29506 CLIP-chokecable ...... . ... ... . . . .. .. i, e 1
- - o 31 187- 15171  SCREW -No. 10 - 32 x 112" ... e e 1
32 C " 106878 ELBOW - hose Q00 . . . ... . e 1
33 C 22847  TIE. ... e e 1
34 C 30033 GROMMET -rubber . .. ...... ... .. ... ... ..., S 1
35 - C 28858 PUMP -fuel ...... ... ... . . ... e 1
38 182- 5588 SCREW -tapping, No. 10 x 3/4" ... . ... .. ... . ... ... ....... ) 2
38 - C 28937 HOSE-fuel 16" fcuttolength) . ... ... ... . ... ... ... ... .. 1
339 C 28937 HOSE-vacuum (cuttolengthl . ... ... ... ... . ... ... . ... ..., 2
40 C 20411 CAP -fueloutlet .. .. .. ... ..., ............ L 1
41 C . 20412 .TUBE-vacuumport................... e e e 1
42 195- 102 - WASHER .......... e e e e 1

August 1980



REF.

. .
SOOI BWN =

ooOO0O00n

0000000000000 00

ey

MODEL 226, 446 AND 448 COMPACT TﬁACTORS

C27507 CARBURETOR AND FUEL PUMP ASSEMBLY

PART NO.

NSS

NSS

C 20425

NSS
20427 -
20428
20429

20430
20431
20432
20433

= Z Z
“nuw
wranm

20437
20438
20439
20440
20441
27506

20444

20446
20447
20448

20450
24665
24666

Printed in" U.S.A.

20443

20445

20449

Use before S/N: -
226-14071775
446-14074175
448-14075830

DESCRIPTION

BODY ASSEMBLY - carburetor (order C27507 carburetor) . .. ........ .
SLEEVE ASSEMBLY - carburetor (order C27507 carburetor} ..........
SHAFT - throttle {See kitbelow) . . . ....... ... . ... .. ... .. .. ...,
PACKING - shaft (See kitbelaw). . ... ... ... ... .. .. .. ... . ...,
SHAFT -choke . . ... ... .. e
VALVE - plate assembly (See kit below) . . ... .......... e
PLATE -throttle . . .. . . ... ... . . i i i e ie i e
SCREW -throttle Stop ... ... ... . . it ittt ittt et
SCREW - plate mounting {See kit below)....... e S

SCREW -bowl cover-mounting . . ... ... ... . v ‘

i

SCREW - pUMP COVET . . . o oot enns e e e
GASKET - cover to valve plate {See kit below) .. ..................
GASKET - pump cover (See kitbelow) ............ ... .. ..... e
GASKET - sleeve assembly (See kitbelow) ............. e
DIAPHRAGM - fuel pump {See kitbelow) .................. PP
SPRING - screw, throttle stop . ... .. e e e T

SPRING - diaphragm, fuel pump (See kit-below) ... ... ... .........
PLATE - choke . . ... .. . e e e e e
FLOAT ASSEMBLY - carburetor ... ... [
PIN - flpat (See kit below) . .. ... . ... .
NEEDLE - idle adjust (See kitbelow) ... .... . ......... L e
NEEDLE ASSEMBLY - pOWET . . . . .. e ittt ittt e e
0" RING - needle assembly (See kit below)} .. ... ................
COVER - fuel pump .. ...... e e T
PLATE - spring, fuel pump (See kit below) ..................... ..
INLET - needle and seat assembly . ... .. S [
RETAINER - float pin . .. ... e e i e e et e
KIT - gasket {includes items 4, 12, 13, 14, 15 and 24} . ... .. [P
KIT - repair {includes items 3, 6, 9, 17, 18, 21, 22, 26, 27 and gasket kit}

21

August 1980




REF.

L]

ol imd oamd d
PWN-2QOOO~NMMD G by =

WM —

PART NOQ. -

C 29868
C 29965
C 29966
C 29967
C 29962
C 29969

29869
29965
29966
29967
30018
- 29962

OOOOOO0

NSS -

Printed in U.S_A.

a

29969 .

MODEL 226, 446 AND 448 COMPACT TRACTORS

- CARBURETOR
Use S/N and after:
226-14071775

446-14074175

DESCRIPTION . ‘
CARBURETOR - fuel {includes mounting gasket} ... ..

FLOAT -fuel.......... e e

JET - POWET ... . it e e
JET -idle .. ... i i e e e -
CKRIT -tepair L. l

GASKET -mounting . . . .......... e
PLUG -bady ... ... . i
SCREW -retaining . .. ............ s
LOCKWASHER .. ... ...... ... .. ... .. ...,
GASKET -body .............. e
GASKET -sealing......... ... ... .y
VALVE AND SEAT -inlet ... ....... e e
SCREW -powerjet ....... ... ... ... u.....
VALVE -idle adjust .. .. ..........u i ... .
SPRING -idleadjust. .. ....................
SPRING - compression . ....... e e

CARBURETOR

Use S/N and after:
448-14075830

CARBURETOR - fUBl .o o oo oo .

FLOAT - fuel {for carburetors marked 146-0414) . . .

JET - power (for carburetors marked 146-0414) ..

.....

JET - idle {for carburetors marked 146-0414)

* KIT.- repair {for carburetors marked 146-0384) . ...
KIT - repair (for carburetors marked 146-0414)

GASKET -mounting . ............co........
PLUG -body .................. P
SCREW -retaining. . ............. .. .......
LOCKWASHER. . ........ ... ... ... .......
GASKET -body . . . ... ... . i
GASKET -sealing . .............._ ... e
VALVE AND SEAT -inlet .......... IR A
SCREW -powerjet ... ............ ... ... ..
VALVE - idle adjust . . . .. ... e .
SPRING -idle adjust .. ....................
SPRING - compression. . . ..................

REQ'D

..............

..............
..............
..............
..............

. > ,

..............

..............

DD

August 1990



N MODEL 226, 446 AND 448 COMPACT TRACTORS 25
! ‘ . ' '
/o ' CHQKE AND THROTTLE
/ : ’
,:" ' REF._ PART NO. DESCRIPTION : : . REQ'D
‘ 1 C  33411* CONTROL-throttle .. .........0......c.couuumn... P 1
1 C  33412** CONTROL - throttle . .. ... ... ... i s 1
2 C- 30073 HANDLE -throttle control, orange . . . . ... ... .. it 3
3 C 25604* CONTROL - choke .. .. ... i o s e e e e e e e s i
3 C  30077** CONTROL - €hoKE . ... voooeees et i 1.,
4 C 30074 HANDLE -choke control, black . . ................ e e 1
L 5 111- 5 BOLT - No. 10 - 24 x 1/2" N.C. rourd head, square neck ., .......... 2
':i:':. 6 192- 18 LOCK WASHER -No. 10 ........... .. H T 2
K 7 129- . 17 NUT -No.10-24 ... ......... O PN 2
) 8 182- 559 BOLT - No. 10 - 24 x 3/4" ph'lllips‘,h black .. .............%. .. .... pi
. , ' *Use before S/N:
- ' ' **Use S/N and after:
) 226-14094020
446-14096200 -
448-14097625
FUEL SYSTEM
REF.  PARTNO.  DESCRIPTION y REQD
1 C. 10657* ELBOW ASSEMBLY - fusl tank, filter . _...... . ... ... ... ... ....« 1
1 C 10678** ELBOW - hose 90°% (shown) . ... . . .. . ... . ... . . . 1
2 c 28962 RETAINER - fuel line foptionall .. ......... ... ... ............. .. 2
3 € 28937 HOSE - fuel line 50 {1270 mm} cut tolength ... ... ... ... ... .. 1
4 NSS * TANK - fuel {use C28940, C31978 and (2) C32376) . .............. 1
4 C  28940* TANK-fuel ..............:c....... T 1
5 C- 11528 CAP - fuel tank {includes insert} . .... ¢ ... ... ... . . ... 1
6 C 28937** HOSE - fuelline 4" (100 mm)cuttolength. .. ... . ... .......... 1
7 C 23527  LINER -180K. ... \ttttei i ain e e JUR 1
8 € . 14690 CUSHION - fuel tank ... .. e e e e e e e e e e e 2
9 C. 32378 CLAMP - hose - 112" L. . e e e e 4
10 C 29296f' FILTER - fuel ... . . e e e e e 1
11 C  24689** CLIP-"J" fuellineretaining ......... ... .. 1
- 12 ¢« 187- 1036 SCREW - 1/4"-20selftap ... . ... ... ¢ .. S 1
Cc 28030 INSULATION - fuelline . ............ e e e e e 1
*Use before S/N:
. **Use S/N and after:
. L 226-14071852 -
' 446-14074273
448-14075966 '
!
L.
w 3
v N .
oo \ . .
. ‘ S
Printed in U.S.A. N ’ ) ) © August 1980




MODEL 226, 446 AND 448 COMPACT TRACTORS " ‘ 27
GOVERNOR AND BLOWER HOUSING
REF. PART NO: DESCRIPTION ) . REQ'D.
1 C  20359* ROD - QOVEIMOr CONIION. . . oo v vttt it e e e i e e iiee e, 1
o 1. C 29988** ROD -governorcontrol . . ............. e e e e 1
2 C 20360 RETAINER - governor control rod, carburetorend . ................. 1
3 C  20361* RETAINER - governor control rod, governorend ................... 1
3 C  29989** RETAINER - governor control rod, governorend .. ................. 1
4 C 20369 ARBRM -governor control ........... e 1
- C 28719 BRACKET -govemor mounting . . ... ..ot i it ittt emes e . -
5 C 20371 SPRING-throttielever adjust . ... .................ouuuunn.... 1
7 182- 49 SCREW - No. 6 x 7/8” round head machine . ..................... 1
8 C 20372 CLAMP-swivel, throttle .. .......... .. ... ... . . ... i, 1
a9 . 195- 14  WASHER - swivelclampmounting .. .......... . .. .. . ivii.... 2
10 136- 2 ' PIN - cotter, swivel clamp mounting . ... ...5 ... . ... . . Ll 1
. 11 169- 133 SCREW - No. 8'x 3/8" ... ... . e 1
- 12 C. 20375 BUSHING -governor control .. ... .. .. ...ttt 1
i3 C 20376 SPRING - governor . ...... e T i e e e e e 1
14 Cc 29506 RETAINER -throttlecable . . ... .. ... ... . . . ... .. . . . . s, 1
15 121- 3 BOLT - 1/4" - 20 X 12" . W2
' 17 . 187- 1073  BOLT - 14" - 20 x B/B™ . . .. 4
18 C  2495% BAFFLE -cylinderair, RH. . ... .. ... . . . . . . |
19 C 24952 BAFFLE - cylinder air, L.H. {shown} use before S/N: 226-14071775,
‘ . . 446-14074175 .. . . .. oL e T 1
- 19 - C 25778 . BAFFLE - cylinder air, L.H. {448 all} use S/N and after: ‘ .
226-14071775, 446-14074175 .. ........ e e e 1
20 C .25779 HOUSING - blower (448) use before S/IN 14075830 ... ............. 1
< 20 C 30542** HOUSING -blower . .. ............. e e 1
| 20 C 24953 HOUSING - blower (shown) use before S/N: 226-14071775,
- - - 44614074175 ... .. ... .. PP B e 1
21 163- 22 BOLT - 1/4” x 7/18 " N.C. hex . .. .. . i e i e 1
} 22 195- 102 WASHER -.._ _...... S . 4
;o _ 23 187- 1511 SCREW -selftap ... . .. . i 1
*Use before S/N:
: ) **Use S/N and after: -
226-14071775
. 446-14074175
448-14075830 -
HEAT SHIELDS AND ENGINE BAFFLES
1 C 25489* SHIELD - exhaustpipe LH.. .. ... ... . ... .. e 1
i C 29298** SHEILD - exhaust pipe L.H. . . .. .. ... ... .. .. .. .. ... 1
2 c 29302** SHIELD - exhaust pipe RH. .. .~... . .......... [P 1
2 - C  25480* SHIELD -exhaust pipe R.H. .. ... .. .. ... .. .. ... .. L. 1
3 113- 1 BOLT - 1/4" - 20 x 12" hex . . ... ... .. . . i 2
4 192- 19  LOCK WASHER - 174" . . e e 4
"5 129- 101 NUT - 1/4" - 20 hex ... ... oo e .ot 4
6 . € 2B033 BAFFLE -cylinder L.H. ........... [ e 3
7 c 28034 BAFFLE - ¢cylinder R H, . ............. S ST e e 1
8 187- 1036 SCREW - self-tapping - . ... o oo i e e e s . 2
9 C 26255 SUPPORT -pump mounting .............. e e 1
*Use before S/N:
cor . o . **Use S/N and after: . .
i ] ‘ ) . 226-14071775
. ' T . 446-14074175
- . 448-14075830
o Printed in U.S.A. August' 1990




SN RARERWN 22

REF.

MODEL 226, 446 AND 448 COMPACT TRACTORS

-

"HEAT EXCHANGER SUPPORT AND MUFFLER SHIELDS

PART NO. DESCRIPTION

REQ’'D

C  23482* SUPPORT - heat exchanger (226, 446) . ... .. ...........0. ... 1
C 28283 . SUPPORT - heat exchanger (448) . . ............ ... oo .. .. 1
C  29284* * SUPPORT - heat exchanger {226, 448) . . ... . ... ... oo 1
113- 118 BOLT-5/18" x5/8" ............... e e e Boer e 4
C 26098  SHIELD - heat, muffler {226, 446) shown . ... ... .....u. .o ... 1
C 26455 SHIELD - heat, muffler {(448) . ...... ... e e oo 1
113- 1 BOLT - 1/4' - 20 x T2 heX ... ... e i 2
187- 1036 BOLT 1/4” - 20 x 1/2" self -tap . . ... . ... o, 2
C 23658 PAD -insulation . ... ... ... ... 1
C 29698** RETAINER - insulation . . . . ... .. ... .0 o 1
C 23559% RETAINER -insulation. ... ... .. ... .. 1
192- 19 LOCK WASHER - 114" - . e 2

*Use before S/N:

**Use S/N and after:

226-14071775

446-14074175

448-14075830

\
a
&
r‘//
. . / )
Printed in 1J.8.A, August 1990




: . . * MODEL 226, 446 AND 448 COMPACT TRACTORS B

EXHAUST SYSTEM'

Use before S/N:

226-14071775

446-14074175 -
448-14075830

REF. PART NO. DESCRIPTION ‘ ‘ S . REQD

24703* MUFFLER ASSEMBLY - exhaust (includes items 8, 9, 10 and 12)
26974** MUFFLER ASSEMBLY - exhaust (includes items 8, 9, 10 and. 12)
26971** PIPE - engine exhaust L.H.
25071* PIPE-engineexhaust LM, . . L e
28968* CLAMP ASSEMBLY - muffler 1-1/4" . . ... ... . ... ... . i,
2B294* * CLAMP ASSEMBLY - muffler 1-1/8"" . . . ... ... ........ T
102 NUT - 5/16” N.C. hex-. .. ... ... ,
26207  GASKET -‘exhaust ............. e
512 BOLT -5/16" x 5/8" sockethead ... .......... ... ... ........ .
25073* PIPE - engineexhaust RH. ............. .. .. et e
26968** PIPE -engineexhaust R.H. . . .. ... ... . ... ... ...
24296% WRAPPER - muffler ....... T e
26968** WRAPPER - muffler’
23581* COVER - muffler end
022889** COVER-mufflerend .. ... .. .. . . .. .. . e
23580* INSULATION -muffler end
29290** INSULATION - muffler . .. ... 0 e e i e e e i
272  CLAMP - ‘wrapper mounting
23686* INSULATION -muffler ... ... ... . i

26058"* INSULATION - muffler . -......... e e
404 LOCK WASHER - /16" ......................... e

—-—MOn000

h
©

—_
[

OO~ HLWWMNR =

F-3
]

OORKOOOO0OO00OO0

—
W
w—h
2]
o8}
1
.h.—n“..hw_._;_.a_l_g_s_.n—l.p.”ww”.—\—l._l_i

*Use before S/N:
**UUse S/N and after:
. ‘ 226-14048500
’ 446-140417560
448-14044287

EXHAUST SYSTEM

Use S/N and after:
226-14071775

© 446-14074175
448-14075830

20288 MUFFLER ASSEMBLY - exhaust {|ncludes items 8, 8, 10and 12} ......
29292 PIPE-engineexhaust LLH, ... ... .. . ... e e

28294 CLAMP ASSEMBLY - muffler 1- 1!8”
29- 102 NUT - 5/16” N.C. hex

C
C
C
1
C 26207  GASKET - exhaust . . .. .o oo e
61- 512 BOLT - 5/16"" x 6/8"” sockethead .. ... ... ............... e
C
C
C
C

29284 PIPE -engineexhaust RH. . ... ... ... .. ... ... ... ... e
26062 WRAPPER - muffler

29291 COVER - muffler end
29290 INSULATION - muffler . ......... ... .
CLAMP - wrapper mounting . . . .. ... . ... . e
INSULATION -muffler . ... ... ... .o o e
LOCK WASHER - 5/16" . ... .. e e e Lo

o R = R I N

[w]

-
a8
F -
1
%]
~J
N

—_

N

O

N

&

o

[+

o]
b_..w_a_a_a_a#MMM—i—A :

—
w
—
w0
o
&~
[
A

Printed in U.5.A. ’ ' August 1980




2 MODEL 226, 446 AND 448 COMPACT TRACTORS
. ) - . . PTO CLUTCH LINKAGE
REF. PART NO. DESCRIPTION REQD
? . 1. C 29046 KNOB -lever, PTO . .. . e et e e
. 2 C195- . B33 - WASHER - 172 L e e e
IS - C 26264 BRACKET - support, PTO lever .. ... .. .. e [
@\; * 4 - 353- 462 BUSHING - lever, control TOWET . . ... .. 0ottt ie i
, h - C 20093 BUSHING -special .................. ... e e
' 6 C - 26266 BUSHING -flange, nylon . . ... .. ... . i et
e 7 C 20053 BUSHING -nylon ... ... . .. i i i it
8 113- 207 BOLT -3/ x 1" NC. hex ...... ... . oo
.9 138- B3 PIN -roll 1/8" x 1-1/4% e e
10 132- 310 PIN-cotter /8" X 1" .. .. i i et N
10 132- 320 PN -cotter /32" X 3/47 .. i
S11 C 14906 WASHER - nylon 3/8" (early production) .................. . «....
12 C 19867 SPRING - clutch rod {early-preduction) ... ................. ... ..
13 C 28288 WASHER-spring............ C e N
14 - C 27734* ROD-clutch .......... ... .. . . L T
15 C 19767 GUDE-clutchrod .................. e P
16 ©  131- 178 NUT -lock 3/8" N.C.hex......... ... ... S
17 195- 104 WASHER - 378" . . . . i i e e e e e s
18 C 29409 LEVER-PTOengaging ............. ... e
*when replacing early style clutch rod:
1. discard nylon washers and springs .
2. also required (2) 132-320 cotter pins
7
~ ;
’ : K Printed in U.S.A, : - August 1990
e




e
1 . ] ) . .
. ’ MODEL 226, 446 AND 448 COMPACT TRACTORS . B
CLUTCH ASSEMBLY (PTO}
REF. PART NO. DESCRIPTION ' : REQ'D
€ 31026 CLUTCH AND FAN ASSEMBLY . ............. ... ... e 1 ’
1. C 16616 FAN-cooling ...............¢. e e e e e e 1
2 C 24741 . HUB-clulCh . . .. ... it i it ittt st e it e s 1
3 C 26166 ARM - BRQEGING . -« v vt ettt e e 1
4 T 164- 40 SCREW - 5/16"" - 18 x 3/4" flat head socket ................... 2
5 193- _ 76 LOCK WASHER -.5/16"" special external teoth . . . . ............... 2
6. C 28677 WASHER - fan 17/32"" .. ... ........... e e 1
7 C 16515 WASHER - SPHRG ..o vt it i e e et s &
8 C 16557 WASHER -spacer .0BO™ . .. ........ ... ... .ol 3
g C 31045 KIT - pulley and disc assembly l(includes item 19) ... ............. 1
10 Cc 23740 KIT -friction disc .. .. ... e e : 1
11 C 29735 - BEARING - ball ..:................... e e e e . 3
12 C 32169 CAM -clutch . ... .. .. . . e e "1 ‘
13 C 18786 SPRING -clutch load . . .. .............. e e . 2
14 129- 125 NUT - 1727 N, . e i i S e - 1
15 C 23627 GUIDE - adjusting ot - . - oo ittt i ittt i 1
16 C 23624 WASHER - spacer . .. .0 -« ot i e e e 1
17 C 23630 SPACER -hub.........% e e e e e 1
~18 - C 23625 CNUT - adjust . .. e e e e s 1
19 C 29811 SPACER - washer . 100" .. ....... ... e e e e e 2
\ 20 C 31018 CLEVIS -PTO brake ................... e e e e 1
I 21 113- 3 BOLT - 1/4' - 20 X 314 . .. e . 2
t 22 131- 934 NUT - 1/4” - 20 flange lock ... .............. I Lo e 2 )
: 23 C 32168 -CAM-clutch . ... .................... e 1
f 24 C 29772 WRENCH - clutch adjust . . .. .. ...oooenneninne, e 1.
| :
-
-
{
‘l! ° .‘
| ' X
] S
i
i
| ‘ X
3 . -
. :
| ’ -
] -
I ) .0 .
: ;
| .
i s _ -
] 1)
7 T4
NOE

- ""*.;;_7:0 : . . ) . R : i N Printed in U.S.A. . ) August 1599
-"‘“\‘ . : ‘-\ - . .
L




REF.

OO N AR EBERWNND ===

Printed in U.S.A.

MODEL- 226. 446 AND 448 COMPACT TRACTORS

*Use before S/N:
**Use S/N and after: -
226-14071775
446-14074176
448-14075830

August 1990

37
HOOD, FRAME AND GRILLE
R Use before S/N:
226-14094020
446-14096200
448-14097625
PART NO. DESCRIPTION REQ'D
C  28716** FRAME - main {226) . .. .. ... it ittt et e e 1
C 29718* FRAME -main {446, 448)shown .. .. ........ ... ... ... ... .r. 1°
C  271583* FRAME -main {226) . .. .. ... . ... i i i i 1
C 26941* FRAME -main {446, 448)- . . .. ... .. . ... .. . . .. e 1
C  24821* SHIELD -heat .. .. ... .. . .. .. i i i e 1
C 301\;3;)H|ELD REAL .« et 1
C 241 SPRING -1ateh . ... o e e e e 2
C 30116** HOOD AND GRILLE ASSEMBLY - {includes item 31} 2326 446 (shown) . 1
C  30117** HOOD AND GRILLE ASSEMBLY - {includes item 31} 448 ., .......... 1
C 26816* HOOD AND GRILLE ASSEMBLY - (includes item 31} 226 4486 (shown) .. 1
C 26817 HOOD AND GRILLE ASSEMBLY - (lncludes item 31)448 . ........... 1
C _ 23527 LINER - hood . ... .. T i e i i e e ettt e L
C 22023 HINGE-frame .................. T 2
131- 1318 NUT -lock 172" NoF. .. e i it et e et e i 2
€ 27508 PIN-attachment ................ e 2
131 1181 - NUT -lock 378" NG, L . i e e et e e 4
195-. 525  WASHER - plain 3/8" x 13/16'" O.D. (over englne foot pad) .......... 4
C, 18153 LINER -instrument'panel ........... ...t e, 1
C 16362 ROD -hood hinge.......... P 1.
132- 334 PIN -cotter 1/8" X 3/ . e e 1
C 15410 CUSHION - washer. . ... i e i e e e e e s . 4
195- 2029  WASHER - plain 3/8" x 1-1/4’" O.D., (under cushion} ............... 4
S 113 219 BOLT - 3/87.x 27 N.C. hex . ... e e e 4
C 25317 PAD - foot L.H. ... oL e e 1
C 28318 PAD-footRH. (shown). ... ... ... . . . . . . . . . . 1
113- 113 BOLT -5/167" x 7/8" N.C. hex . . .. ... ... i i i - 4
192- 20 LOCK WASHER - B/16" ... . e e e e s 4
C 14729 SPACER -rear, frame (446, 448} . . ... ... ... . . . . ... . ... 2
C 14730 SPACER -rear, frame (226) ... ... ... ... ... .. ... . ... . . . - 2
192- 23  LOCK WASHER - 142" e e 4
113- 424 BOLT - 1/2"” N.C. hex, transaxle mounting . . ... .......... ... ..... UAR
166- + 86 BOLT-1/2"x 1-1/4"flange ... ... .. ... .. i UAR
138- 2073 PIN -roll 3716 x 1-H/4" e L 2
C 16373 PIN-lJatch .................... e e e e e e 2
C  29308** RETAINER - battery holddown . . .. ... ... .. .. .. e i 1
C 24820* RETAINER -batteryholddown ... ... ... .. ... .. ... .. . ... 1
- 182- 547 BOLT - 1/4" - 20 x 1/ 2 . a e e e 5
192- 19 LOCK WASHER - 1/4" . ... .. . i 7
129- 101 NUT - 1/4” - 20 hex. . . ... e e e e e e e e e e e e 5
C 26606 COVER-access.............. F e e e e e e e e e 1
187- 1036 SCREW -1/4" -20x /2 selftap ... ... ... ... ciiurininnnn.. 2
C 16361 HINGE-hood.............. .. .......... P U _ 1
C - 29314** BUTTON -push, hood reledse . . ... ... ...... i minuannn.. 1
C 29315** ROD -push, hoodrelease . . . .. ... ... ... . ... . ... . .o, 1
C - 30004**.SPRING -reledase . .. . .. ... . i e - 1
C 29323** LATCH.- hood 1




T

REF.

DN IORh EWN =

PART NO.

C 305623*
C 305286*
C. 30143

C 24137

Cc 30118

c 30117
£ 235627

C 22023

131- 1318

C 27508

131- 1181

195- 525

C 31279

C 16362

132- 334

' 15410

195- 2029 -

113- 219
_C 30458
C 30460
C 30462
C 30464
121- 3106
C 30134
C 14720
C 14730
192- 23
113- 424
166- - 86
138- 2073
C 16373
C 30142
182- 547
192- 19 .
129- 101
C 26506
187- 1036
C 16361
C 29314
C 30126
C 30004
C 29323

-Printed in U.S.A.

NUT - lock 4/2°" N:F.

MODEL 226, 446 AND 448 COMPACT TRACTORS

. HOOD, FRAME AND GRILLE"

Use S/N and after:
. 226-14094020
-y 446-14096200
Y 448-14097625

8
DESCRIPTION

FRAME -main (226} . .. ................... [
FRAME - main (446, 448)
SHIELD - heat ... .oo ittt e e e e e
SPRING - latch .. ............... el .. "

HOOD AND GRILLE ASSEMBLY - (includes item 31) 448
LINER - hdod
HINGE - frame

PIN - attachment . .. ... .. . . .
WASHER - plain 3/8"" x 13/16"" 0.D. (over engine foot pad)
SHIELD - heat .
ROD -hoodhinge. ... ... ... ... ... ... . ... .. .. ...; e
PIN - cotter 1/8°" x 3/4" . .. .. .. . o
CUSHION -washer. . . . .. ... . e,
WASHER - plain 3/8" x 1-1/4"" 0.D. {under cushijon)
BOLT - 3/8" x 2-1/4" N.C. heX ... vt oot e
PAD -foot L.H. (228} . . .. ... .. . .
PAD - foot R.H. (shown) (226} . ... ... .. ... ... ... ... ........
PAD -foot LH. (448, 448) .. ... .. ... ........................
PAD - foot R.H. (4486, 448) ................ ... ... e -
BOLT - /16" x 1/2" N.C. hex . . . . . .. . i
CAP - instrument panel . . . .. S
SPACER - rear, frame {446, 448) .. ......... et
SPACER - rear, frame (226)
LOCK WASHER - 172" .. . . i e
BOLT - 1/2” N.C. hex, transaxle mounting.. .. .. e e e
BOLT - 1/2” x 1-1/4" flange
PIN - roll 3/16" x 1-1/4"
PIN - latch . .. ..
RETAINER - battery hold down
BOLT - 1/4"" - 20 x 172" . ......
LOCK WASHER - 1/4"

NUT - 1/4"" - 20 hex
COVER - access
SCREW - 1/4'" - 20 x 1/2" self tap
HINGE - hood . . .. ... . ... . e
BUTTON - push, hood release . . . ....... e, NP
ROD - push, hood release
SPRING - release
LATCH - hood

......................................

..........................................

*Also requires C30530 - ’ LT
before S/N: ‘
226 - 14110139
446 - 141121561
_ 448 - 14113556

August 1990




i
MODEL 226, 446 AND 448 COMPACT TRACTORS a1
) L
’ SEAT, FENDERS AND TOOL TRAY
AEF. PART NO. DESCRIPTION . REQ'D
1 C 31020 SUPPORT - seat, front {(226) shown . ... ........ .. in 1
1 c 31021 SUPPORT - seat, front (446, 44B) .. ................... e e .1
2 C 26827 SUPPORT - seat, rear (226) shown . _:........ ... ... 1
2 C 27224 ' SUPPORT - seat, rear (446, 448} . . . ... . ... .. . . . i 1
3 113- 427  BOLT - 12 x 3-1/4" (226) . . . . ... . e e i 2
3 113- 441 - BOLT - 1/2" x 2-1/4"" N.C. hex (446, 448) ...................... 2
4 - 113- 424 BOLT - 1727 x 17 N.C. hex . .. e e e e i 1
4 T13- 118  BOLT - B/168" X B8 . . . e e e e 1
i 5 192- 20 LOCK WASHER - B/ 18" . . ... . . it e e e e e e 1
5 192- 23  LOCK WASHER - 1/2" . . . s .4
6 C 31004 "TRAY - 100l .o.vvinrnenan s, T e 1
7 C 16429 PIN-seathinge ........... e e e e e e 1
8 C 30071 SEAT--{22B8) shown tblack) . . ........ ... ... ... . . ... .. 1
8 C 30086 SEAT - {4486, 448) (black} . ... ... . 1
9 C 15410 ~CUSHION -rubber . .. . .. ... . . i i 8
10 195- 2178 WASHER - 5/16"” x 1-1/47 0D, zinc. . . . ... .. i - 4,
11 13- 122 BOLT - 518" X 1-1727 ot e e e e e e e e e 4
12 C 14534 BUMPER-seat................... R e e 2
13 121 106 BOLT - 5/16" x 1/2" flange Wbk .. ......... e 10
14 NSS * HINGE ASSEMBLY - seat (use C31005 and (2) C29305, 113-102, 131-911) 1
14 C 31006** HINGE ASSEMBLY -seat . .... ... ..., e e e 1
15 C " 268829+ FENDER -R.H. (226} ... .. ... i e 1
15 C 26831+ FENDER - L.HE. {228y shown .. . ... e e 1
. 15 C 26835+ FENDER - L.H. {448, 448) . ... . . . . ... ... . 1
= 15 C 26833+ FENDER - R.H, {446, 448} . . . ... . . 1
16 C- 14728 . GRIP -shift lever . ... ... ... ... 1
- 17 C 27594 LEVER - shift . ... ... . 1
18 185- 526 WASHER - 7/16 x 1-1/4"0.D. . .. .. ... . . 1
19 C 17216 -SPRING - shift lever .. .. .. o . e 1
20 C . 30488  WASHER . . . e 1
21 131- 1181 NUT -lack 3/8"" N.C. hex. ... ... ... ... . i i 1
22 € 28305™ % CAP - SPIiNg . . o it e e e 2
23 C 29308%* SPRING - seat .. ... ...t 2
24 T13-  102%* BOLT - 5/16" - 18 X /4" . e e e e 2
- 25 131- 911** NUT-6/16"" -Jd8flangelock . . ... ... ... . . ... . ... ... . . .. ... 2
' 26 - NSS . REFLECTOR - red, rear fender (use C30942) . . ... ................. 2
27 C  B04B7++FENDER - RH. [22B) . ... e 1
. 27 C 30466+ +FENDER - L.H. {226} shown . .. .. . ... . ... i .. 1
27 C 30471+ +FENDER - R.H. (446, 448} . .. .. .. ... ... .. ... 1
27 C 30470+ +FENDER - L.H. (4486, 448) ... .. . . .. .. e 1
28 182- 547 SCREW - 1/4"" - 20 x ‘1!2'f .................................... 2
29 131- 934 NUT - 1147 e e e 2
30 C 31006 SPRING-seatswitch......................... e 1
31 C 26526 CAP-spring.......... e e e e e e e e 1
*Use before S/N: . +Use hefore S/N:
**Use S/N and after; + 4+ Use S/N and after:
226 - 14071775 226 - 14094020
' 446 - 14074175 - : " 446 - 140986200 )
- . 448 - 14075830 448 - 14097625 ) )
Printed in U.S.A. August 1990

-




"MODEL 226, 446 AND 448 COMPACT TRACTORS ‘ a3
~ FRONT AXLE -
REF. PART NO.  DESCRIPTION- SR . REQ'D
1° C 18812 - AXLE-front (Z226) . ... . .. . it st 1
1 C 18813 AXLE - front {4467448) ShOWR . ... .. ... .. iiennnnnnannennn. 1
2 NSS . SPINDLE - R.H. {226) (use C31338, C27902). . ................... 1
2 NSS SPINDLE - R.H. {446, 448} shown (use’ C31341, 132-311, C27902) ... 1
"2 NSS _SPINDLE - L.H. (226) (use C31337, C27902} . .. ... ... . it 1
2 NSS . SPINDLE - L.H. {446, 448) (use C31340, 132-311, C27902) ......... 1
3. NSS - SPINDLE - R.H. {226) (use C31338, 132-311) ... ...t 1 -
: 3 NSS . SPINDLE - R.H, (446, 448) shown {use C31341, 132-311y . .......... 1
;’2%'5 ?fg:‘é 8/N:° 3 NSS SPINDLE - L.H. (226) {use C31337, 132-311} ........ .. ... ..t 1
445 . 14060859 3 NSS SPINDLE - L.H. (446, 448) (use C31340,132-311) ................ A
* 4 138- 99 PIN 1ol .. e et e e 2
' 5 C 22278  PIN - retaining, axle pivot .. ... .. T e e e e PR ) 1
6 C 11906 'WASHER - thrust {226) ............ e e e N 4
6 C 13716 WASHER - thrust {446, 448} shown . . .. .. ... ... .. ... . i 4
: 7 219- 404 FITTING - lubrication ............ e e e 3
B C 13106 COVER - lubrication fitting .. . .. ................. e e " 3
9 132- 311 PIN-cotter B/32 x 1-1/4" . . . e e 2
10 - C 12975 WASHER - wheel spindle ........ e e e e e e e 2
1 C - 28226 WASHER - wheel Spacer .............. ... c.iieiimniniannn. VAR
- 12 187- 1910 BOLT-3/8“'N.C.hexhead .............. e e 1
13 C 25857 LINK -drag .. ..ot it ittt i 1
14 192- 23 LOCK WASHER - 1/2” zinc ......... L e e e 3
15 129- 165 NUT -1/2 NF. RH.thread, lock . ............. ... . ... P 6
16 129- 365 NUT - 1/2’" N.F. L.H. thread, lock...... 2
17 C . 13605 BAELJOINT-13/2LH.thread. ... ... ... ... ... ... . ... e 2
18 C 12102 BALLJOINT-1/2"RH.thread ........ ... ... ... . i, 1 2
) ‘ 19 * C 22868 PFPIiN-axlepivol . ... . . .. e e e - 1
« L 20 219- 17  FITTING - lubrication *. . .. ... ..........-. e 2
- : . 21 C 25855 TIEROD- ({446, 448shown) . ... ... ... ... . iy 1
’ . 21 C 25856 - TIEROD-{226)......... T R o1
22 C 27597 WASHER - SPaCEI .. .. .ttt v e iian it e oo . 2
23 C 28232 RING - retaining, wheel . . ......... T L 2
P 24 - C 27902 RING - retaining, spindle (446, 448) ...... .. AU S S 2
X 25 C 28232 RING - retaining, spindle (226) .. ....... .. ... 2
.~ e s e
| [
. -
R | o ,
| o
~Printed in U.S.A. : : August 1990
\\ .




MODEL 226, 446 AND 448 COMPACT TRACTORS 45

STEERING GEAR
\

REF. PART NO. . DESCRIPTION - ‘ REQ'D -
1 113- 206 BOLT-3/8" x3/4" N.C.hex ....... ... .. .. L 4
2 C 26325 WHEEL - steering .. ...... FE e e e e e

3 NSS * PIN - pivot {use C29044) . .. ... ... . ... i e e
3 C  29044** PIN -pivot ......... e e Nt e e
4 C 26326. SHAFT - S1BEING . . . . ..t ittt e et e e i
b C 29812 WASHER-318" x 1.4 ................. P,

< 6 13- 241 BOLT - 3/8” - 16 x 3  hex ......... [om e e m e e e
7. C 14201 WASHER -'shim ... ................... e P
8 129- 103 NUT-3/8"-16hex ...:........... e e o
9 C 27501** BUSHING - inotusedonalimodels) ............. ... ... ........
10 138- 143 PIN-roll VA x 2-1/8 e i
' 11 195- 541 WASHER-5/8"............ f e e e e e U

12 C 33309 GEAR-steering ........ e e, e

13 C 33308 " BUSHING -sleeve . ... ...... e e e e e e

14 . 192- 21 LOCK WASHER - 3/8" ... .. e e e

i5 195- 2069 WASHER - 5/8” zinc plated . .......... e e U

16 ‘C. 15096 BUSHING - flanged nylon . ... .. e e e e e

17 C  30019** SUPPORT - steering gear {includes item 8} ......... e IR

17 NSS * SUPPORT - steering (use C29812, C30019 and C29044} .. ..........

18 ° C 24098+ TUBE-steering ................... ... ... ... e .

’ 18 C 30127++TUBE-steering .............. R e e

. *Use before S/N:

o . **Use S/N and after:
. 226 - 14071872,
446 - 14074315
. 448 - 14075985
+Use before S/N:

+ +Use S/N and after:
226 - 14094020
446 - 14096200

448 - 14097625 . Y

Printed in U.S.A. : . August 19980




% - : . MODEL 226, 446 AND 448 COMPACT TRACTORS _ a7
BRAKE ASSEMBLY  * -
REF. PART NO. DESCRIPTION ) C o REQ'D
"1 C 22316 PEDAL-brake actuating . . . . .00 v s et it et i et e e s 1
2 C -28381 ARM - brakepedal .......... e et e e e e 1
. 3 138- 2073  PIN-roll 3/16 x 1-1/4"" . .. .. . e 1
. 4 C 25022 SPRING-retumn ...... e e e et ettt e e e e e 1
5 131- 1308 NUT - lock, special 1/2°-%3 . ........... f e e m e 2
6 C 181684 TAB-ift .. ... ... .. .. i, e e 1
7. ,C 18147 LEVER-brakelock .. ... ... ... ... ittty 1.
8 C 27755 SPRING -brakelock . ... ... .. .. .. i e 1
9 C 21857 SPACER -brake pedal . ... ... ... . i ittt 1
10 C 33276 BAND - brake . .. .. ... e e e e 1
11 C 23910 PiN-clevis................. e e 1
12 1132 2262 BOLT -3/8" - 16 x 1-1/2" hex . ... i i i einienn i
13 123- 143 NUT - 3/8” - 16 special ... ... e e e 1
14 C- 23B99 ARM - brake. . .. ... . i i i e e e e e 1
15 C 247861 ARM - brake (includes adjustment nut) .............. ... ....... . 1
16 C 31994 GUIDE*- brake actuator. ............. e e et e e e 1
17 195- B33  WASHER - 5317 LD, .. e e 4
18 132- 370 PIN-cotter 1/87 x 17 . .. .. .. . 3
19 C 28978 CLEVIS .......... U A 1
20 141- 54 PIN -clevis . . . ... e e e 1
21 132-_ 3271  PIN - cotter .. e e e e e - 1
22 C 31993 ROD -brake (446, 448) ... . . ... ... i 1
22 . . -C 31992 ROD -brake [226) . ... ... .. . . i e e 1
FRONT AND REAR WHEELS
’ 1 C 30913  WHEEL - rear, 5 bolt {226) for 23 x 8.50 - 12 tire / ........ P 2
1 C 30917 WHEEL - rear, 6 bolt {446, 448} shown ........~ e 2
1 C 30922 WHEEL - rear, 5 bolt (226) for 23 x 10.650-12tire ... ............. 2
2 C 27763 BOLT -rear wheel (446, 448). ... .. ... .. . v i 12
2 C. 10314 BOLT -rearwheel (226)........... ... ... .. PSP 10
. -3 C 30912 WHEEL - front {includes bearings) .. ............ JP e 2
'q 219- 403 FITTING - lubrication .. ... ...... ... ... ... .. ... e 2
5 C 12110 BEARING - Wheel .. ... ... ... i i i 2
6 C 28985  CAP - hub, front wheel {optional) .. ............... ... .. .. ... ... 2
7 C° 26021 CAP - plastic, front. . ... .. .. P T e 2
8 C -28236 STEM - valve . . . e e e 4
. C . 13106 COVER - lubrication fitting . . ... ... .ot e 2
t
i Printed in U.S.A. : - August 1980




-

i

REF.

OO DA S WR =

-

v Printed in U.S.A,

PART NO.

'C 26255

113- 206
62- 616
182- 21
C 28321
C 18916-
C 286278

. 218- 5065

218- 5007
C 18794
C . 25333
C 18793
C 25334
C 25784
C 26456
214- 254

C 24827*

C 29309**

C - 18797
218- 5006
C 26182
195- 104
NSS

218- 5107
218- 5007
c 27217
166- 86
182 246

-131- 351

218- 50862
218- 5007
C 28949
C. 14655
C 16697
C 22947
C = 26900
113- 1
131- 1180
187- 1252

£
s %

MODEL 226, 446 AND+448 COMPACT TRACTORS -

Ix

" HYDRAULIC SYSTEM.

Use before S/N:
226 - 14093640
446 - 14074315
448 - 14075995

DESCRIPTION

SUPPORT -pump mounting . .........ovvvivuooennn.,
BOLY - 3/8 x 3/4~ N.C hex, support mounting .........
SCREW - 3/8" - 24 x 1" N.F. thread ........... e
LOCK WASHER - 3/8" zinc . ........ i innnnn.
© KEY - square 1/4'" x 3/4'' {6.35 x 19.5 mm]} (engine shaft)
COUPLING - pump 1/2’' shaft (repairs page 57) .........
PUMP - hydraulic 1/2'' shaft (repairs page 67) ... ..... ...
. FITTING - hydraulic 3/4'" x 7/8"7 “O' ring -. .-........ ...

TUBE - valve to lower motor port (226) ...............
TUBE - valve to lower motor port (446G, 448) ...........
. TUBE - valve to upper motor, port {226} ...............
TUBE - valve to upper motar port (446, 448) .- .. ... .. ..
EXCHANGER - heat (226, 446) .....................
EXCHANGER - heat (448) shown ... ......... e
CLAMP - hOSE . .. ... . i ettt e i e es
HOSE - rubber, tank to heat exchanger . .. .......... e
RESERVOIR - hydraulic oil {use C33176 kit) ............
RESERVOIR - hydraulic shown {use C33177 kit) . ........
CAP - reservoir {includes insert} . ....................
WASHER - .390"" x 1.88"' {226, 446) ............ .
CLAMP - hose . .. ....... . i i
HOSE - rubber, tank topump .. ......... .. ... ... ...
HOSE - rubber, tank to pump {shown) ..._.............. -
HOSE - hydraulic, pump to valve .. .. .. .. ... .........
O RING - 142 e e e e
TUBE - valve to heat exchanger . ... ... ..............
WASHER - 3/8" ... ... . .o o, e
HOSE - rubber {use C22902) cut to length 7 (180mm) . . .
FITTING - motor port 80 degree elbow, O Ring . ... .. ..
“0O" RING - 5/8" ...... e e e
VALVE - hydraulic control, two spool {repairs page 59) ... ..
SCREW - 1/2'" x 1-1/4'* N.C. flanged 12 point}- .. .... ..
SCREW - 5/16" x 1-1/4" N.C. flat head machine . .. . .. ..
NUT -lock 5/16" N.C. hex . . . .. ot i i e i e e e
FITTING - hydraulic valve 5/8” x 7/8" “"O'" Ring ........
“OQ"RING........ . e
SEAL - motor to transmission . . .. .. ... ... o
MOTOR - hydraulic (repairs-page 53)-(446, 448). . .. .. ..

MOTOR - hydraulic (repairs page 53) (226) ... ... e

TIE -hose clamp ... ... ... .. e
SPRING - compression (448) .. ... ... ... ... .. .......
BOLT - 1/4" -20x 1/2"" (448) . .. .. ....... ... ... ...
NUT - 1/4"" - 20 lock (448) ............ e
SCREW - 1/4”" Phillips (226, 446} ... ....... ... ..

“*Use before S/N:
**Use S/N and after:
226 - 140717756
446 - 14074175
448 - 14075830

) e

.

..........
..........

NMN._AN-—\_ﬁ_l’wmmmh_amw_l_p_l_l_a_:_amm—l—l.ﬂ-_i.h—-l_a-l—l—l—dg-l-l‘—l

August 1990




! .
50 . ] ) , ' ‘ MODEL 226, 446 AND 448 COMPACT TRACTORS ) 51
, : HYDRAULIC SYSTEM
’ ) - Use S/N and after:
: . ' 226 - 14093640
: 446 - 14074315 B
448 - 14075995
REF. PART NO. DESCRIPTION . ’ ! REQ'D
1 C' 26255 SUPPORT - PUMP MOUNTING .« ot v v v s vn et e et e e et e e e e e e e 1
2 113- 206 BOLT - 3/8" x 3/4'" N.C. hex, support mounting ........ e 4
3 62- 616 SCREW -3/8" -24x 1" NF.thread ................ ... ...... o2
5 4 182- 21 LOCK WASHER - 3/B" ZINC . ... it ittt i e e e 6
b Cc 28321 KEY - square 1/4'" x 3/4" (6.35 x 19.5 mm] {engine shaft) ....... L 1
R C 18816 COUPLING - pump, 1/2” shaft {repairspage 57). . .................
7 C 26278 PUMP - hydraulic 1/2"" shaft (repairs page 57} ... ... e 1
8 218- 5065 FITTING - hydraulic 3/4" x 7/8" "0 Ring .. .. ................... 1
g 218- 5007 O RING . . e e e e e e 1
10 C. 29656 TUBE - valve to lower motor port (226{, e 1
10 C 29658 . TUBE - valve to lower motor port (446, 448) (shown). .. ............ 1
11 C 29655 TUBE - valve to upper motor port (226) . ........................ 1
11 C 29657 TUBE - valve to upper moty port {446, 448) (shown)......:...... . 1
12 C 25784 EXCHANGER - heat (226,146) ......... e e 1
12 C 26456 EXCHANGER - heat (448) Shown . .. ... .. ot it 1
13 274- 254  CLAMP - hOSB .. .. . i i e e e e e e e e e 4
14+ . £ 29697 HOSE - rubber, tank to heat exchanger . .. ........... .. SEREEERR 1
16 NSS . RESERVOIR - hydraulic {use C33177 kitY .. ... .. ... . .. .. 1
16 C 26237 CAP -reservoir {includes insert) ... ......... . it .. 1
18 G~ 28987 WASHER - .390" x 1.88'' (226, 446) ... ... ..... ... c.ouiuna... . 2
19 214 14 .CLAMP -hose ............... e e e e e w .. 2
20 C 29309 - HOSE -rubber, tank to pump ... .. ... ... ... 0 i erennn N 1
N 21 C 18797 HOSE - hydraulic, pump to valve ... ... ..... . . ... ]
22 218- 5006 “ORING-1/2" ... .. ... ... . e e e 1
23 C 26182 TUBE-valvetoheatexchanger ................. ... 0¢couuu... - 1
24 195- 104 WASHER - 378 . . e e e - 47
25 NSS HOSE - rubber (use C29697) cut to length 7 {180mm) .. ............ 1
26 218- 5107 FITTING - motor port 90 degree elbow, “Q Ring . . .. . . .. e "2
27 218- 5007 <O RING - B/B” e e e . 2
28 Cc 29689 VALVE - hydraulic control, two spool {repairs page 61) .............. 1
N 29 166- 86" SCREW - 1/2 x 1-1/4”" N.C. flanged 12 point .. . .. .. e 4
29 166- 85** SCREW - 1/2”" x 1" flanged 12 point . . ... ........... [ - 4
30 C 27764 SCREW -5/16" x 1-1/4"NC............ e e e e e 2
31 131- 351 NUT -lock B/16 N.C. hex. .. .. .. i e e e e e e an s 2
32 218- 5062 FITTING - hydraulic valve 5/8'° x 7/8"" "0 Ring ............. s 3
33 . 218 5007 “ORING............... S - 3
34 C 28949 SEAL - motor transmission . . ........ e e e e e 1
35 C - 14655" MOTOR - hydraulic {repairs page 53) (446, 448) .. ... ... ........., 1.
35 C 16697 MOTOR - hydraulic {repairs page 53) 1226 .. . .................... 1
35 - C  33234** MOTOR.- hydraulic {repairs page 53) {446, 448)................... 1
35 € 30939** MOTOR - hydraulic.{repairs page 53} {226).......... e 1
36 C 22947 TIE-hoseclamp ... .. ittt e e 2.
37 C + 26900 SPRING - compression [448) . ... ... .. ... .. i ninners 1
‘ 38 113- 1 BOLT - 1/4" -20x 1/2"7 (448). . .. ... ... .. i 2
© 39 131- 1180 , NUT - 1/4" - 20 lock.{448) ... .. ... .. .. . ... . .. .. 2
40 187- -1252  SCREW - 1/4” Philips (226, 446) .. ... ... ... .. e e 2
= . *Use before S/N:
. ' **Use S/N and after:
. 226 - 14110325
, o . 446 - 141124356
7 448 - 14113810
* r Printed in U.S.A. " August 1990

E




L

o
b

. MODEL 225, 446, AND 443 COMPACT TRACTORS T @
HYDRAULIC DRIVE MOTOR

- ‘ s Use S/N and after: .
N “ - 226 - 14110325 ) ‘
C . 446 - 14112435
X, 448 - 14113810 .
REF. PART NO.  DESCRIFTION - L, o REQ'D T
'C_ 33234 MOTOR - hydraulic (446, 448)... .... P 20 S 1
* . C _ 30939 MOTOR-hydraulic {226) .. ......... ... i 1
1 28- 0 668 — ~BOLT -3/8" -24x4-1/4" {226) ...... ... ... 7
1 C 31327 BOLT - 3/8" - 24 x*4-5/8" (446, 448) ... ... ... ... v 7 ¥
2 C 31309 COVER -end............... T 1
3 C 31310 ...COMMUTATORANDRING SET. . ..... ... ... .0 v 1
4 C 31311 © MANIFOLD .. e e e 1
5 C -31312 _ ROTORASSEMBLY -{226) . ........... ... .. ieiniiinanns 1
5 ‘C 31313 ROTOR-ASSEMBLY - {446, 448) ... ........ . ... ....ooovnn.n 1
. 6 cC 31314 PLATE - wear ..... e e e e e e 1
7. C 313156 LINK - drive {226) . .............. e e 1
/ 7 C . 31316 LINK - drive (446, 448) . . . .. . ... i i 1
8 c 31317 BEARING - thrust . ... .0 i it e s 1
9 .G 31318 SHAFT -coupling . ...ttt it e e ey e 1
10 C . 31319 WASHER - thrust ... ... ... ... e 2
I C 31320  BEARING -thrust . ... .0 .. i e e 1
12 - C 31321 HOUSING -drive end ... .. .. .. i i it s s s i ans 1
13, C 313227 | BEARING - BUEEr . .. .. . h e e e T
. C 31323 KiT-seal.......... e e e e e s 1
. 14 NSS . SEAL - commutator FiNG ... .. cn o om ey 1
15 NSS SEAL = FING « v o v o ettt e e e e e e 5
16 NSS S BEAL - TiNG . i e e e e e e s 1
"17 NSS . WASHER - backup ,.......... e e e e 1
* 18 - NSS - SEAL - Girt (MOT USBEY « v oo e e ottt e e 1
HYDRAULIC DRIVE MOTOR
, Use before S/N: ’
226 - 14110325 , ) [
| , , 446 - 14112435 - : : T ;
v . 448 - 14113810
c 16697 MOTOR - hydraulic {2268} .. 7. . ... e, e e 1
C 14655 MOTOR - hydraulic (446, 448) ........... e ST e [ 1
1 C -16516 RING - TEAINING . . o v vttt o i et e Tl
2 C 19040 ., SPACER-{seekitbelow) ........ ... ... ... .. ... e e 1
3 C 25048 SEAL - oil {see kit BEIOW) . . ... . e 1 /
4 C 14827 HOUSING ASSEMBLY . .. . ... i i e iaans 1 h
5 C 14837 ENDCAP ... ... il i e A /
€ C 18382 SEAL -fsee kitbelow). .. ... ... ... ... ... ... ... T : 2 !
7 C 14828 " SHAFT-coupling ....... ... ... .. e e 1 /
8 C 14829 DRIVE LINK - 446, 448", . . ....... ... e e 1 /
8 C 28704 DRIVE LINK - 226 ... ... . ... ... oo, ST e 1 /
9 C 14830 PLATE -wear .............. e e 1
10 C 14831 " ROTOR ASSEMBLY - 446, 448 . . . ... .. ... ... . . e o 1 /
10 C 18110 ROTOR ASSEMBLY - 228 ... . ... .. it e ien i aa i 1/
1 C 28703 PLATE - manifold ................. e e 1
12 C 28874 MANIFOLD . .......... e e e 1
13 c 28701 COMMUTATOR AND RING SET......... S 1
14 C 19041 RING - sealing {see kitbelow) ... ... ... ... s o1
15 C 14836 SLEEVE - 446, 448 . . .. oottt e e e 1
15 C 18092 — SLEEVE - 226 ... ... ..ttt e e R
16 28- 662 BOLT,- 3/8'" x 3-7/8"" N.F. hex (228) ........ e e 1
16 C 14838 BOLY - 3/8" x 4-3/8" N.F. hex (446, 448} .. ... ................ 7
e 17 c 19212 WASHER - .010°" (0.25mm} (see kit below) . . .. ........... ... ... 1
C. 29732 KIT - 0" ring and seal (includes items 2, 3,6, 11, 12, 14 and L2 T b
Printed in U.S.A. ‘ . ) August 1990

TR




~
*r

o B

N
%
DO SN OB WL = -

o

© REF.

—

PART NO.

C .29047
C 27593
C  29407*
C 30128**
C ° 29645
C 21518
C 18742
129- 2122
C 19025
195- 521
—132- 320
138- 2072
195- 533
C  29646*
C 30130**
C 29647
C 29648
C 29649*
C 30133**
C 29650
C  29651*
C  30450**
C 29652
C 29653
C 30827

LI

MODEL 226, 446 AND 448 COMPACT TRACTORS
SPEED CONTROL ‘
DESCRIFPTION . )
KNOB -speed CoNtrol . . ..o oottt i et e e e ettt een e
BUSHING - lever. . ... i i e e e s e et e et ettt e
LEVER - speed control {(shown)........... e PR
LEVER - speed cOMtrol . . ... ... . ittt
SPRING - compression . ........... .. ... .o, AR
TWASHER - nvlon . .. o e e e e
ROD - control . ... ... e e e e e e e
NUT -'6/18" N.F. hex, zinc plated . .... ... ... ... . . i oinunn.n
JOINT - ball © ..o e e e e e e e e
WASHER - 918" .. ... ... .. ... ... B e e
PIN - cotter /32" X 314" . e e
PIND— roll /8" x 1-3/4"" ...
WASHER . . .. o e e e e e e e
LOCATOR ASSEMBLY -neutral start . .. . ... .. .. .. it
LOCATOR ASSEMBLY -neutral start . ... ..., . ... it
SCREW - 1/4"" - 20black ... .. ... ... .. ... ... .. . iiian. L
WASHER -nylon . .. .. .. B e e e e e e
CARRIER - locator . . . ... e PR
CARRIER - J0GatOr .« . . . e e e e
SWITCH - neutral start .. ... ... .. i e e i e
LOCATOR - half . ... e e e e e
LOCATOR - light switch . ... ... ... .. i e,
CSUPPORT - 10Gat0r . .t i et e et e e e e
SPACER - tDE . . . i e e e e e
SPRING - locator . . . .a........ e e e e e e
- *Use before S/N:
**Use S/N and after:
226 - 14094020,
446 - 14096200
1448 - 14097625
~ - @‘

REQ'D

.
NM—I—L—I_l_n_nmm_n_.;_a_n_n_A.—l_A_n...l.-n_a_‘__L..a

’

Printed in U.S.A. August 1990

-



REF.

OO~ DU bW

MODEL 226, 446 AND 448 COMPACT TRACTORS . 57

HYDRAULIC PUMP AND COL!PLING (PARKER-HANNIFIN)

PART NO.

C 26278
F 53109
C 24861
c 15731
C 16732
c 18733
C 15734
C 15735
NSS

C 15737
C 15738
C 15738
C 15740
113- 111
cC 19207
C 18115
C 18916
NSS

NS8

C 32198
C 15036
PART NO.
.NSS

.C 28709
-C 28718 -
. NSS

NSS

c 28711
NSS

c 28712
C .28714
C 28215
C 28713
NSS

NSS -
211- 3086
C 28715
166- 32

' Printed in U.S.A.

DESCRIPTION
PUMP - hydraulic 1/27 shaft. . .. ..o oo e e e

PIN - dowel .
COVER - rear

GEAR ASSEMBLY -driven .. ................. e e
Q' RING - cover . .

BODY - pump
COVER - front . . ..ottt e e e e DI

SEAL - shaft

GEAR ASSEMBLY - drive {1/2"* shaft) {use C26278) ..............
PLATE - wear '
SHIELD -heat . ............vvunenn. S

BOLT ..... ‘
- KEY - 1/8'' square x 3/4" long {1.587 mm x 19.05 mm}..... ... e

WASHER . .

COUPLING -pump .. ... ... ... ... ... .. .....1 D e
HUB - lorder item T7} .. ... ... ... . i

HUG --(order
SCREW - set
SPIDER . ...

REQ'D

............................................

.............. R L R T T L B
..........................................

tem 17) e o e e
5/16'" x 5/16" NC socket_h_t_arad ...................

........... T R T T T R R B S

[ N R G . i A e T el - IR\

HYDRAULIC PUMP (CESSNA) -

DESCRIPTION
PUMP - hyd. {use C28278). ... ... ... . . . . i,

SPRING. . ..
DIAPHRAGM

COVER - front (use C26278) ... ... ... ... ... ..... PR SO

COVER - rear
SEAL - shaft

BODY - pump {use C26278) .. ........... . T
SEAL - diaphragm . . ... ... .. L o e
GASKET - bacK U - o it e e '
KEY - 3/16" square x .609” (.76 mm x 15.47 mm) ... ,......... '
GASKET -backup .. .............. e e

GEAR - drive

GEAR - driven (use C26278) ... ... . ... ... .. ...... e e
BALL - steel 7/32 (B.B5mm). ....... ... . e

PIN - dowel 1

BOLT - 5/16' - 18 x 2-1/2" 12 pointflange . ... .. ... ..... .... -

-wearplate ........ . ... ... . .. .. ..

{use C26278)

{use C26278) ................ e e e e

r

4 x 1-1/4" (6.35mm x 31.765mm) . . .............

PPN = o = a2
¢

‘August 1920



MODEL 226, 446 AND 448 COMPACT TRACTORS ' 59

y

HYDRAULIC CONTROL VALVE ’

"Uss before S/N:
‘226 - 14093640 - £
446 - 14074315
448 - 14075995

REF. PART NO. DESCRIPTION —, L - REQ'D

C . 27217 VALVE - control, two spool .. ............ et 1
1 ‘C 28699 RING - retaining . .. ..ot ir it et et e e e e e 2
2 NSS . SPOOL. - motor (order C27217) ... .. e e e e e e e 1
3 NSS SPOOL - lift{order C27217) . ... it e e e e e . 1
4 C 28856 SEAL - spool . . ... .. e .4
5 NSSs BODY - valve {order C27217) .......... e 1
6 211- 208 BALL - steel B/167 (7.94 MM) . . . .o ot i et e e 1
7 C 21507 SPRING - relief ... .. R e e " 2
8 C 17433 SCREW - relief ddjust . ...~ ......... L AU 1
.9 C 17435 GASKET -relief adjust €ap - - .. - . o oo ii i e R 1
10 129- 531 CAP -.adjust screw .......... e e e e e 2
11, C 26668 DETENT - P0G . o vttt e e e s e e et e e e e e 1
12 C - 28707 CSPACER - detent . . .. ... .. e e 1
13 C 28706 "SPRING - detent return . .. .. P e » 1
14 C 28705 WASHER -return . ... ... i